
1

2

3

4

5 

6

7

8 9

10

11

12

13

14

15

16

17

18

19
20

21

23

24

25

26

45

32

34

35

36

38

43

37

33

39

40

42

41

44

22

57

59

47

51

52

48

49

50

53

54

55 56

58

60

61

61

46

62

PARTS DIAGRAM

CAMO 55 
55 lbs Thrust
12 Volt  50 Amps
36" Shaft

sleesch
Typewritten Text
for use with "L" serial numbers

sleesch
Typewritten Text
2-year warranty



PA
R

TS LIST
In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept., 121 Power Drive, P.O.Box 8129, Mankato, Minnesota 56002-8129.
In Canada, parts may be ordered from any of the Canadian Authorized Service Centers shown on the enclosed list. Be sure to provide the model and serial
numbers of your motor when ordering parts. Please use the correct part numbers from the parts list. Payment for any parts ordered from the MINN KOTA
parts department, may be by cash, personal check, Discover Card, MasterCard or VISA. To order, call 1-800-227-6433 or FAX 1-800-527-4464.

Fuera de los Estados Unidos, consultar la lista anexa para ubicar el Centro de servicio autorizado
MINN KOTA. No dejar de incluir el número del MODELO y el número de SERIE del motor para el cual
se solicitan las piezas. Usar siempre los números de pieza correctos indicados en la lista de piezas.PA

R
TS LIST

2-100-121 ARMATURE ASSEMBLY 12V 3.625 FW 
140-010 BEARING- BALL
788-015 RETAINING RING
2-200-101 CENTER HOUSING ASSEMBLY 3.625 FW TXT
2-300-196 BRUSH END HOUSING ASSEMBLY 3.625 SPCO 36”
2-400-101 PLAIN END HOUSING ASSEMBLY 3.625
144-049 BEARING- FLANGE ,SERVICE ONLY
880-003 SEAL
880-006 SEAL WITH SHIELD
188-036 BRUSH ASSEMBLY 3.625  [2.EA]
725-050 BRUSH RETENTION- PAPER TUBE
738-036 BRUSH PLATE WITH HOLDER
975-040 SPRING- TORSION [2.EA]
337-036 GASKET
701-008 O-RING [2.EA]
701-081 O-RING
830-007 #8-32 SCREW  [2.EA]
830-042 THRU BOLT 10-32X8.83 [2EA]
990-067 WASHER- STEEL THRUST
990-070 WASHER- NYLATRON [2.EA]
2097092 MOTOR ASSEMBLY 12V 3.625 5SPC FW 36"
2067711 TUBE (COMP)W/CS K HOLE 36” CAMO DIPPED
1378170 PROPELLER  KIT
2091170 PROPELLER 
2151726 WASHER-PROP (MEDIUM)
2053101 NUT-PROP NYLOC
2092600 PIN-DRIVE  (SS)

2771810 BRACKET & HINGE ASSEMBLY
2771910 BRACKET W/CLAMP SCREW ASSEMBLY (INCL.32,34,35)
2061910 BRACKET PLASTIC
2060510 PIN-HINGE- ENDURA
2061300 SCREW- CLAMP [2.EA] 
2011710 WASHER- CLAMP SCREW 1.5OD [2.EA]

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
n

23
24
25
26
n

n

*32
33

*34
*35

2881300 CLAMP SCREW, WASHER, RETAINER KIT
2063605 T-BAR PLASTIC
2062706 SPRING- T-BAR ENDURA
2067201 LEVER- TILT BLACK ENDURA
2061810 HINGE-PLASTIC
2037301 BUSHING-HINGE [2.EA]
2062800 TENSION BLOCK- SNAP IN
2011385 SCREW-TENSION/NEW KNOB
2060515 PIN- TILT LEVER
2061520 COLLAR-DEPTH ((ENDURA)
2011365 SCREW-COLLAR/NEW KNOB
2050609 LEADWIRE 10 GA SPADE TERM
2020702 TERMINAL SPADE 10GA [2. EA]
2067706 CONTROL BOX CAMO W/HAND 5SPD
2064028 SWITCH-FWD/REV 5SPD 
2033400 SCREW-10-24 K 1-3/4
2013110 NUT-10-24 HEX 
2060284 CONTROL BOX COVER-(CAMO)
2035621 DECAL-COVER, 55XL CAMO
2990918 HANDLE ASSEMBLY-W/U-JOINT 5SPD
2302742 SPRING-DETENT OFF  (SS)
2302743 SPRING-DETENT HANDLE-TILT
2302745 SPRING-RELEASE BUTTON (SS)
2303720 RELEASE BUTTON-HANDLE
2067708 HANDLE (TOP HALF) CAMO
2067707 HANDLE (LOWER HALF) CAMO
2303412 SCREW-6-20 x 5/8 SELF TAP [11 EA]
2060005 BEARING-HANDLE PIVOT [2. EA]

2888460 SEAL & ORING KIT

n

36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62

n

* This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required. P/N  2064954 REV. H  ECN 32764      11-10



TWIST TILLER:
These motors offer a choice of five forward and three reverse speeds.
The speed control may be operated in either direction, forward or reverse. Turn the tilt twist tiller handle coun-

terclockwise from O (off) to increase reverse speed and clockwise from O (off) to increase forward speed.
Thrust decreases as you approach O from either direction.

BARRE DE COMMANDE INCLINABLE:
Ces moteurs comportent cinq marches avant et trois marches arrière.
La commande de vitesse est utilisée dans les deux sens, marche avant ou marche arrière. Tourner la poignée

de commande dans le sens anti-horaire à partir de O (arrêt) pour augmenter la vitesse en marche arrière et
dans le sens horaire à partir de O (arrêt) pour augmenter la vitesse en marche avant. 

O
PER

ATIO
N

                                                                                FO
N

C
TIO

N
N

EM
EN

T

4

STEERING ADJUSTMENT:
• Adjust the steering tension knob to provide enough tension to allow the motor to turn freely, yet remain in
any position without being held or;
• Tighten the knob and lock the motor in a preset position to leave your hands free for fishing. 

BRACKET ADJUSTMENT:
You can lock your motor in a vertical position, angle it for shallow water or tilt it completely out of the water. 

• Firmly grasp the control head or composite shaft.
• Push and hold the quick release lever towards the composite shaft.
• Tilt to any of the positions on the mounting bracket.
• Release the tilt lever.

RÉGLAGE DE LA DIRECTION:
• Régler la molette de tension de la direction pour que le moteur puisse tourner librement tout en restant à la
hauteur choisie ou;
• Serrer la molette pour verrouiller le moteur en place et avoir les mains libres pendant la pêche.

RÉGLAGE DU SUPPORT:
Il est possible de verrouiller le moteur à la verticale, ou incliné pour une eau peu profonde, voire de le relever

complètement hors de l’eau. 
• Saisir fermement la tête de commande ou l’arbre composite.
• La poussée et tient le levier de libération rapide vers le puits composite.
• Incliner l’arbre sur une des positions d’assiette de l’étrier de montage.
• Relâcher le levier.

WARNING : WHEN RAISING /  LOWERING
MOTOR OR OPERATING THE TILT MECH-
ANISM, KEEP FINGERS CLEAR OF ALL
HINGE AND PIVOT POINTS AND ALL
MOVING PARTS.

ATTENTION: LORS DU
RELEVAGE/DESCENTE OU DE CHANGE-
MENT D’ASSIETTE DU MOTEUR, NE PAS
APPROCHER LES DOIGTS DES PIVOTS ET
DES PIÈCES MOBILES.

STEERING
TENSION SCREW

MOLETTE DE RÉGLAGE DE LA TENSION DE LA
DIRECTION

QUICK RELEASE TILT LEVER

LEVIER DE DÉVERROUILLAGE DE
L’ASSIETTE

DEPTH ADJUSTMENT KNOB

MOLETTE DE RÉGLAGE DE LA
PROFONDEUR

CLAMP SCREWS

VIS DE SERRAGE DE L’ÉTRIER

W
IR

IN
G

 D
IA

G
R

A
M

    SC
H

EM
A

D
E C

A
B

LA
G

E          PR
O

PELLER
  R

EPLA
C

EM
EN

T    R
EM

PLA
C

EM
EN

T D
E L’H

ELIC
E

9




RED B+ BLACK B-

WHITE

_




BLACK-



RED+

YELLOW

PROPELLER REPLACEMENT:
•  Disconnect motor from battery prior to changing the propeller.
• Hold the propeller and loosen the prop nut with a pliers or a

wrench. 
•  Remove prop nut and washer. If the drive pin is sheared/broken,

you will need to hold the shaft steady with a screwdriver blade
pressed into the slot on the end of the shaft. 

•  Turn the old prop to horizontal ( as illustrated ) and pull it straight
off. If drive pin falls out, push it back in.

•  Align new propeller with drive pin.
•  Install prop washer and prop nut. 
•  Tighten prop nut 1/4 turn past snug. [25-35 inch lbs.]  

Be careful, over tightening can damage prop.

REMPLACEMENT DE L’HÉLICE:
• Débranchez le moteur de la batterie avant de changer l'hélice. 
• Saisir l’hélice et desserrer l’écrou avec une pince ou une clé.
•  Retirer l’écrou et la rondelle de l’hélice. Si l’axe d’entraînement est

cassé ou  cisaillé, immobiliser l’arbre avec un tournevis pressé dans
la fente à l’extrémité de l’arbre.

•  Mettre l’hélice à l’horizontale (schéma ci-contre) et tirer l’hélice droit
sur son axe. Si la broche d’entraînement sort, la remettre  en place.

•  Aligner l’hélice neuve sur l’axe d’entraînement.
•  Poser la rondelle et l’écrou.
•  Serrer l’écrou de 1/4 de tour après contact. [3-4 Nm] 

Être prudent, un serrage excessif peut endommager l’hélice.

CAUTION: DISCONNECT THE MOTOR FROM
THE BATTERY BEFORE BEGINNING ANY PROP
WORK OR MAINTENANCE.

PROP NUT

ÉCROU DE L’HÉLICE

SLOT END

EXTRÉMITÉ FENDUE

WASHER

RONDELLE

DRIVE PIN

BROCHE D’ENTRAÎNEMENT

WEEDLESS PROPELLER

HÉLICE ANTI-HERBE

ATTENTION: DÉBRANCHER LE MOTEUR DE LA
BATTERIE AVANT D’ENTREPRENDRE L’ENTRE-
TIEN DE L’HÉLICE.




